dNNCTlld

BW4600-X

Commercial Line Trimmer

N 0i
Coupe-Herbe Commercial f%
% 5
\)

Operator’'s Manual
Manuel D’utilisation

Read the following instructions before use.

Updated: August 1998
Bannerman /Kawasa ki BW-4600-X
A-Work\Book - BW-4600-X\Page 00



/300 400 X PARTS LIST

Gear case and Driving apparatus

REF. | PARTS NO. PARTS NAME QTY RECOMM. REMARKS
NO. INCLUDING| (%)
1171008 ; 242 : GEAR CASE ASS'Y 1 -
251001 {221 ¢ GEAR CASE 1 3
378002 ;130 i BEVEL PINION 1 9
478001102 BEVEL GEAR 1 5
5164001 : 144 SPLINE SHAFT 1 8
6 | 61001 { 119 SPLINE SLEEVE 1 10
7111001} 150 ¢ HOLDER (4) 1 10
8 11002 { 126 HOLDER (B) 1 12
9 36068 i 125 : GUARD 1 12
10 | 31001 : 106 SAW LOCK NUT 1 15
11| 377L 0810 | (+)BINDING SCREW M8 X10 1 10
12 | 61002 | 128 : 0IL SEAL TC17x32%8 1 10
13| 919B 6201 | BEARING 6201C3 1 5
14 | 913B 0629 | BEARING 629 1 5
15 | 913B 6000 | BEARING 6000 1 5
16 | 912B 6000 | BEARING 600022 1 5
17| 811V 3200 | C-SNAP RING FOR HOLE @32 1 5
18 | 811V 2600 | C-SNAP RING FOR HOLE @26 1 9
19 | 812V 1000 : C-SNAP RING FOR SHAFT $10 1 5
20 | 412U 0620 SOCKET SCREW M6x20 1 3
21| 335M 0512 FLANGE BOLT Mox12 1 3
22 | 11004 (129 | GRASS COVER 1 3
23 | 318L 0510 | (+)HEXAGON BOLT (W/SW) M5x10 3 3
24 | 71130 | 142 MAIN PIPE C.P. 1 3
25 | 36001 {110 ¢ MAIN GRIP 1 4




A G

R G400 X

PARTS LIST

Gear case and Driving apparatus

REF. | PARTS NO. PARTS NAME QTY RECOMM. REMARKS

NO. INCLUDING{ (%)
26 | 68013 | 136 | SPRING 4
27 | 71012 i 120 HANGER BAND ASS'Y 5
28 | 311N 0512 HEXAGON BOLT MSx12 1 3
29 | 511N 0500 HEXAGON NUT M5 1 3
30 | 661N 0500 | SPRING LOCK WASHER M5 1 3
31| 64011 i 191 MAIN SHAFT 5
32 | 71010 i 223 CLUTCH CASE ASS'Y -
33 | 51030 | 162 CLUTCH CASE 1 3
34 | 36041 i 104 PIPE SUPPORT 1 4
35 | 36005 | 141 | VIBRO-1SOLATING RUBBER 1 4
36 | 51035 i 110 CLUTCH BEARING COVER 1 4
37 | 11120 | 255 : PLATE 1 3
38 | 413U 0420 : SOCKET SCREW (W/SW) M4 X 20 4 3
39 | 31057 139 HEXAGON BOLT 1 3
40 | 11014 i 173 CLUTCH DRUM C.P. 1 10
41| 917B $000 BEARING 6000Z2ZC3 2 ]
42 | 811V 2600 C-SNAP RING FOR HOLE ¢ 26 1 5
43 | 812V 1000 C-SNAP RING FOR SHAFT ¢ 10 1 5
44 ? i
45
46
47
48
49
50




PARTS LIST

Handle and Fittings

" =9
~ 17
12
673
RN
Y
(N
\\ 1) 4o ~
- o
.\w
16 15
REF. | PARTS NO. PARTS NAME QTY RECOMM.|  REMARKS
NO. INCLUDING %) :
1136046 133 ; SAFETY GUARD 1 4
271038 ;148 ; SAFETY GUARD BAND SET 1 -
3111029 i 107 SAFETY GUARD BAND 1 4 -
4| 3221 0615 (+) HEXAGON BOLT M6x15 2 3
5|36063 182 | SHOULDER BAND 1 5
671011122 | HANDLE JOINT ASS'Y 1 -
7[51009 ;129 HANDLE JOINT(A) 1 3
8 | 51010 | 134 HANDLE JOINT(B) 1 3
951013113 HANDLE JOINT(C) 1 3
10 | 315L 0625 i (+)HEXAGON BOLT (W/SW,PW) M6 X 25 6 3
14 | 91010 : 153 | | THROTTLE LEVER 1 4
15[ 51104 (109 ¢ | GUIDE 1 4
16 | 315N 0620 | (+)HEXAGON BOLT (W/SW,PW)  M6x 20 4 3
17 | 68028 : 103 WIRE BAND 1 3
1 i | |Hoox HaNDLE 3/4 pia 1
12 {300 1-129 1

GRIP - RuaBER  3/4




